# intertek

TEST REPORT

NUMBER : TSNT01657101



## **Test Report**

#### Tested Sample: Swimming Fabric

Applicant: BUCK SPORTS PTY LTD

Test Type: Commission Test





第1页 共4页

Intertek Testing Services (Tianjin) Ltd. 1-6F, Block B, No.7, Guiyuan Rd., High-tech Zone, Tianjin, China 300384 天津市高新区桂苑路7号B座1-6层 邮编: 300384 Tel: +86 22 8371 2202 Fax: +86 22 8371 2205 Website: www.Intertek.com



TEST REPORT

#### INTERTEK TESTING SERVICES (TIANJIN) LTD. TEST REPORT

Applicant	BUCK SPORTS PTY LTD			Attn	Hanna			
Manufacture	Embfan							
Sample Imformation	Sample Description	(A) Knitted Fabric In Navy Blue (B) Knitted Fabric In Dark Blue (C) Knitted Fabric In Dark Red (D) Knitted Fabric In Multicolor						
	Sample Quantity	4 Pieces	Provided Fibre Content	85% Polyester 15%Lycra				
	Order No.	-						
	Agent	Beijing Embfan Tech. Limited						
	Buyer	BUCK SPORTS PTY LTD						
	Quality Grade	Pass						
	Safety Category	-						
Test Type	Commission Test		Sample Status	Normal				
Acceptance Date	December 15, 2023		Issuing Date	December 20, 2023				
Test Standard	See Test Method Details							
Criiterion Standard	FZ/T 73013-2017 Knitted Swimming Suits Pass							
Conclusion	See Details Stamp							
Remark								

Statement:

- 1. The applicant shall be responsible for the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples, the authenticity of the information provided by applicant and the samples.
- 2. The testing report will be invalid without signature of typing, check and approval, or altered, or without testing stamp and seal
- The report shall not be reproduced without permission (except for all copies). The reproduced report shall be invalid without testing stamp and seal.
- 4. If no objection or claim has been raised by the applicant within 15 days from the date of receipt of the report, the company will be considered to have provided a qualified service based on its terms and conditions.
- 5. The report is made solely on the basis of the information and materials provided by the applicant, and shall not be considered as a recommendation to take any action.
- 6. The report shall not be used for advertising without the permission of the company.
- 7. The Testing Data And Results Are Only Used For Scientific Research, Teaching, Internal Quality Control Or Product Development.

Approved by:

不 Checked by:

音,邦 Typed by:

举 厨柄

Intertek Testing Services (Tianjin) Ltd. 1-6F, Block B, No.7, Guiyuan Rd., High-tech Zone, Tianjin, China 300384 天津市高新区桂苑路7号B座1-6层 邮编: 300384 Tel: +86 22 8371 2202 Fax: +86 22 8371 2205

Website: www.Intertek.com

### intertek Total Quality. Assured.

TEST REPORT

#### INTERTEK TESTING SERVICES (TIANJIN) LTD. TEST REPORT

Test Items		Test Method	Standard Value	Test Result			Individual Judgement		
				(A)					
Colour fastness to Chlori Water(Swimming-pool Water)(Grade)	nated	GB/T 8433-2013, Effective Chlorine Concentration 50mg/L	≥2-3	4			Pass		
Tonsila Flangation(0()	Length	FZ/T 73013-2017, 5.1.2.6	≥80		117.0		Dage		
Tensile Elongation(%)	Width		≥70	76.9			Pass		
Tensile Recovery After	Length	FZ/T 73013-2010,	≥60	82.7					
Stretch - Resistance To Chlorinated Water(%)	Width	5.1.2.7	≥60		Pass				
				(B)	(C)	(D)			
Colour fastness to Chlori Water(Swimming-pool Water)(Grade)	nated	GB/T 8433-2013, Effective Chlorine Concentration 50mg/L	≥2-3	4	4	4	Pass		

(Blank Below)



NUMBER : TSNT01657101



#### INTERTEK TESTING SERVICES (TIANJIN) LTD. TEST REPORT



END

Intertek Testing Services (Tianjin) Ltd. 1-6F, Block B, No.7, Guiyuan Rd., High-tech Zone, Tianjin, China 300384 天津市高新区桂苑路7号B座1-6层 邮编: 300384 Tel: +86 22 8371 2202 Fax: +86 22 8371 2205 Website: www.Intertek.com